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Appendix C. Radiated Spurious Emission Test Data
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Relative Humidity : 22 ~23C
Test Engineer: Koi Ji Temperature : 41 ~ 429,
<CDD mode>

Radiated Spurious Emission Test Modes

Mode | Band (%a:g Antenna | Modulation Channel Frequency g::: RU Remark
Mode 4 | U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE20 33 6115 MCSO0 - -
Mode 5 | U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE20 65 6275 MCSO0 - -
Mode 6 U-NII-5 5.925-6.425 CDD 1S4T| 802.11be HE20 93 6415 MCSO0 - -
Mode 7 U-NII-5 5.925-6.425 CDD 1S4T| 802.11be HE40 35 6125 MCSO0 - -
Mode 8 U-NII-5 5.925-6.425 CDD 1S4T| 802.11be HE40 67 6285 MCSO0 - -
Mode 9 = U-NII-5 5.925-6.425 CDD 1S4T 802.11be HE40 91 6405 |MCSO - -
Mode 10 U-NII-5 |5.925-6.425 CDD 1S4T 802.11be HE80 39 6145 |MCSO - -
Mode 11| U-NII-5 |5.925-6.425 CDD 1S4T 802.11be HE80 39 6145 MCSO PC 20MHz,Loc 4 -
Mode 12 U-NII-5 5.925-6.425/CDD 1S4T| 802.11be HE80 55 6225 MCSO0 - -
Mode 13 U-NII-5 5.925-6.425/CDD 1S4T| 802.11be HE80 87 6385 MCSO0 - -
Mode 14 U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE160 47 6185 MCSO0 - -
Mode 15 U-NII-5 5.925-6.425 CDD 1S4T 802.11be HE160 47 6185 MCSO PC 20MHz,Loc 4 -
Mode 16 U-NII-5 |5.925-6.425 CDD 1S4T 802.11be HE160| 79 6345 |MCSO - -
Mode 17 U-NII-5 5.925-6.425 CDD 1S4T 802.11be HE320 63 6265 |MCSO - -
Mode 18 U-NII-5 5.925-6.425 CDD 1S4T 802.11be HE160 47 6185 MCSO RU106*16 -
Mode 19 U-NII-5 5.925-6.425 CDD 1S4T 802.11be HE320 63 6265 MCSO PC 80MHz,Loc 4 -
Mode 23 U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE20 97 6435 MCSO - -
Mode 24 U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE20 105 6475 MCSO0 - -
Mode 25 U-NII-5 5.925-6.425 CDD 1S4T 802.11be HE20 | 113 6515 |MCSO - -
Mode 26 U-NII-5 5.925-6.425 CDD 1S4T 802.11be HE40 99 6445 |MCSO - -
Mode 27 U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE40 107 6485 MCSO - -
Mode 28 U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE80 103 6465 MCSO - -
Mode 32 U-NII-7 6.525-6.875/CDD 1S4T 802.11be HE20 117 6535 MCSO - -
Mode 33 U-NII-7 6.525-6.875/CDD 1S4T 802.11be HE20 149 6695 MCSO0 - -
Mode 34 U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE20 181 6855 MCSO0 - -
Mode 35 U-NII-7 6.525-6.875/CDD 1S4T 802.11be HE40 123 6565 MCSO0 - -
Mode 36 U-NII-7 6.525-6.875/CDD 1S4T 802.11be HE40 147 6685 MCSO0 - -
Mode 37 U-NII-5 5.925-6.425/CDD 1S4T 802.11be HE40 179 6845 MCSO - -
Mode 38 U-NII-7 6.525-6.875/CDD 1S4T 802.11be HE80 135 6625 MCSO0 - -
Mode 39 U-NII-7 6.525-6.875/CDD 1S4T 802.11be HE80 151 6705 MCSO0 - -
Mode 40 U-NII-7 6.525-6.875/CDD 1S4T 802.11be HE80 167 6785 MCSO0 - -
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Mode @ Band (%al—l?f) Antenna Modulation |Channel Frequency g:{: RU Remark
Mode 41 U-NII-7 6.525-6.875 CDD 1S4T 802.11be HE160 143 6665 MCSO - -
Mode 46 U-NII-8 6.875-7.125/CDD 1S4T| 802.11be HE20 189 6895 MCSO - -
Mode 47 U-NII-8 6.875-7.125/CDD 1S4T| 802.11be HE20 209 6995 MCSO - -
Mode 48 U-NII-8 6.875-7.125/CDD 1S4T 802.11be HE20 229 7095 MCSO - -
Mode 49 U-NII-8 6.875-7.125/CDD 1S4T 802.11be HE20 233 7115 MCSO0 - -
Mode 50 U-NII-8 6.875-7.125/CDD 1S4T 802.11be HE20 233 7115 MCSO0 RU52*4 -
Mode 51 U-NII-8 6.875-7.125/CDD 1S4T| 802.11be HE40 195 6925 MCSO - -
Mode 52 U-NII-8 6.875-7.125/CDD 1S4T| 802.11be HE40 211 7005 MCSO - -
Mode 53 U-NII-8 6.875-7.125/CDD 1S4T| 802.11be HE40 227 7085 MCSO - -
Mode 54 U-NII-8 6.875-7.125 CDD 1S4T 802.11be HE80 = 199 6945 |MCSO - -
Mode 55 U-NII-8 |6.875-7.125 CDD 1S4T 802.11be HE80 & 215 7025 |MCSO - -
Mode 56 U-NII-8 6.875-7.125/CDD 1S4T| 802.11be HE80 215 7025 MCSO PC 20MHzLoc1 -
Mode 57 U-NII-8 6.875-7.125/CDD 1S4T 802.11be HE160 207 6985 MCSO - -
Mode 58 U-NII-8 6.875-7.125/CDD 1S4T 802.11be HE160 207 6985 MCSO PC40MHzlLoc1 -
Mode 60 U-NII-6-76.875-7.127 CDD 1S4T| 802.11be HE40 115 6525 MCSO - -
Mode 61 U-NII-6-76.875-7.128 CDD 1S4T| 802.11be HE80 119 6545 MCSO - -
Mode 62 U-NII-6-7 6.875-7.129 CDD 1S4T 802.11be HE160| 111 6505 MCSO - -
Mode 63 U-NII-7-8 6.875-7.130 CDD 1S4T| 802.11be HE20 | 185 6875 |MCSO - -
Mode 64 U-NII-7-86.875-7.131|CDD 1S4T 802.11be HE40 187 6885 MCSO - -
Mode 65 U-NII-7-86.875-7.132|CDD 1S4T 802.11be HE80 183 6865 'MCSO - -
Mode 66 U-NII-7-8 6.875-7.133|CDD 1S4T 802.11be HE160 175 6825 MCSO - -
Mode 67 U-NII-5-6 6.875-7.134 CDD 1S4T 802.11be HE320 95 6425 |MCSO - -
Mode 68 U-NII-6-7 6.875-7.135 CDD 1S4T 802.11be HE320 127 6585 |MCSO - -
Mode 69 U-NII-7-8 6.875-7.136 CDD 1S4T 802.11be HE320 159 6745 |MCSO - -
Mode 70 U-NII-8 6.875-7.137/CDD 1S4T 802.11be HE320 191 6905 MCSO - -
Mode 71 U-NII-7-8 6.875-7.138/CDD 1S4T 802.11be HE160 207 6985 MCSO RU106*16 -
Mode 72 U-NII-7-8 6.875-7.139|CDD 1S4T 802.11be HE320 191 6905 MCSO|PC 80+40MHz,Loc 7 -
Note:

1. For 802.11ax/be mode, the whole testing have assessed only 802.11be by referring to the higher output power for

RSE testing.
2.

Loc: Puncture Location. PC: channel puncturing.
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SPORTON LAB.

FCC TEST REPORT Report No. : FR452305C

Summary of each worse mode

Mode = Modulation | Ch. (T\;Iﬁg) (dE?(/e/Im) (dléilln;'/i/tm) M(?jré;)in Pol. 'Z?/Zk Result | Remark
4 802.11be HE20 = 33 | 5898.66 48.41 68.20 -19.79 V | AVERAGE | Pass | Band Edge
4 802.11be HE20 33 | 12230.00 45.61 74.00 -28.39 H PEAK Pass | Harmonic
5 802.11be HE20 65 - - - - - - - Band Edge
5 802.11be HE20 | 65 | 12550.00 45.17 74.00 -28.83 H PEAK Pass Harmonic
6 802.11be HE20 93 - - - - - - - Band Edge
6 802.11be HE20 | 93 | 12830.00 45.79 88.20 -42.41 \% PEAK Pass Harmonic
7 802.11be HE40 35 | 5896.92 48.68 68.20 -19.52 H  AVERAGE | Pass | Band Edge
7 802.11be HE40 = 35 | 12250.00 44.89 74.00 -29.11 \% PEAK Pass Harmonic
8 802.11be HE40 @ 67 - - - - - - - Band Edge
8 802.11be HE40 = 67 | 12570.00 44.25 74.00 -29.75 \% PEAK Pass Harmonic
9 802.11be HE40 91 - - - - - - - Band Edge
9 802.11be HE40 = 91 | 12810.00 44.84 88.20 -43.36 \% PEAK Pass Harmonic
10 | 802.11be HE80 | 39 | 5900.60 48.87 68.20 -19.33 | V | AVERAGE | Pass | Band Edge
10 802.11be HE80 | 39 | 12290.00 45.08 74.00 -28.92 | H PEAK Pass | Harmonic
11 | 802.11be HE80 39 | 5903.64 34.59 68.20 -33.61 | H | AVERAGE | Pass | Band Edge
11 | 802.11be HE80 @ 39 - - - - - - - Harmonic
12 802.11be HE80 @ 55 - - - - - - - Band Edge
12 802.11be HE80 = 55 | 12450.00 43.47 74.00 -30.53 H PEAK Pass Harmonic
13 802.11be HE8O 87 - - - - - - - Band Edge
13 802.11be HE80 | 87 | 12770.00 43.92 88.20 -44.28 H PEAK Pass Harmonic
14 802.11be HE160| 47  5924.88 53.86 68.20 -14.34 V | AVERAGE | Pass | Band Edge
14 802.11be HE160 47 | 12370.00 45.69 74.00 -28.31 \% PEAK Pass Harmonic
15 802.11be HE160 47 | 5922.39 34.64 68.20 -33.56 V | AVERAGE | Pass | Band Edge
15 802.11be HE160 47 - - - - - - - Harmonic
16 802.11be HE160 79 - - - - - - - Band Edge
16 802.11be HE160| 79 | 12690.00 4411 74.00 -29.89 H PEAK Pass Harmonic
17 802.11be HE320| 63 @ 7269.81 51.65 54.00 -2.35 V | AVERAGE | Pass | Band Edge
17 802.11be HE320| 63 | 12530.00 44.33 74.00 -29.67 H PEAK Pass Harmonic
18 802.11be HE160 47 | 5924.61 34.64 68.20 -33.56 V | AVERAGE | Pass | Band Edge
18 802.11be HE160 47 - - - - - - - Harmonic
19 802.11be HE320| 63 | 7250.01 38.08 54.00 -15.92 V  AVERAGE | Pass | Band Edge
19 802.11be HE320 63 - - - - - - - Harmonic
23 802.11be HE20 97 - - - - - - - Band Edge
23 802.11be HE20 | 97 | 12870.00 46.51 88.20 -41.69 H PEAK Pass Harmonic
24 | 802.11be HE20 | 105 - - - - - - - Band Edge
24 | 802.11be HE20 105 | 12950.00 46.87 88.20 -41.33 \% PEAK Pass Harmonic
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Mode = Modulation Ch. (T\;Iﬁg) (dE?(/e/Im) (dléilln;'/i/tm) M(?jré;)in Pol. 'Z?/Zk Result  Remark
25 | 802.11be HE20 113 - - - - - - - Band Edge
25 | 802.11be HE20 113 | 13030.00 46.61 88.20 -41.59 H PEAK Pass | Harmonic
26 | 802.11be HE40 99 - - - - - - - Band Edge
26 802.11be HE40 | 99 | 12890.00 46.01 88.20 -42.19 \% PEAK Pass Harmonic
27 802.11be HE40 | 107 - - - - - - - Band Edge
27 802.11be HE40 | 107 | 12970.00 46.11 88.20 -42.09 \% PEAK Pass Harmonic
28 | 802.11be HE80 | 103 - - - - - - - Band Edge
28 | 802.11be HE80 103 | 12930.00 45.64 88.20 -42.56 \Y PEAK Pass | Harmonic
32 | 802.11be HE20 117 - - - - - - - Band Edge
32 802.11be HE20 | 117 | 13070.00 46.63 88.20 -41.57 H PEAK Pass Harmonic
33 802.11be HE20 | 149 - - - - - - - Band Edge
33 | 802.11be HE20 149 | 13390.00 43.58 54.00 -10.42 H  AVERAGE | Pass Harmonic
34 | 802.11be HE20 @ 181 - - - - - - - Band Edge
34 802.11be HE20 ' 181 | 13710.00 51.33 68.20 -16.87 H  AVERAGE | Pass Harmonic
35 | 802.11be HE40 @ 123 - - - - - - - Band Edge
35 802.11be HE40 | 123 | 13130.00 47.00 88.20 -41.20 \% PEAK Pass Harmonic
36 802.11be HE40 | 147 - - - - - - - Band Edge
36 802.11be HE40 | 147 | 13370.00 41.91 54.00 -12.09 H | AVERAGE @ Pass Harmonic
37 802.11be HE40 | 179 - - - - - - - Band Edge
37 802.11be HE40 | 179 | 13690.00 49.19 68.20 -19.01 H | AVERAGE @ Pass Harmonic
38 802.11be HE8O | 135 - - - - - - - Band Edge
38  802.11be HE80 135 | 13250.00 46.68 74.00 2732V PEAK Pass | Harmonic
39 | 802.11be HE8O | 151 - - - - - - - Band Edge
39 802.11be HE80 | 151 | 13410.00 46.26 88.20 -41.94 H PEAK Pass Harmonic
40 802.11be HES8O | 167 - - - - - - - Band Edge
40 802.11be HE80 | 167 | 13570.00 47.52 88.20 -40.68 \% PEAK Pass Harmonic
41 802.11be HE160 143 - - - - - - - Band Edge
41 802.11be HE160 143 13330.00 36.58 54.00 -17.42 V | AVERAGE @ Pass Harmonic
46 | 802.11be HE20 H 189 - - - - - - - Band Edge
46  802.11be HE20 189 13790.00 57.33 68.20 -10.87 H  AVERAGE | Pass Harmonic
47  802.11be HE20 209 - - - - - - - Band Edge
47 802.11be HE20 | 209 | 13990.00 56.09 68.20 -12.11 H | AVERAGE @ Pass Harmonic
48 802.11be HE20 229 | 7130.44 66.84 68.20 -1.36 V | AVERAGE | Pass | Band Edge
48 802.11be HE20 | 229 | 14190.00 59.60 68.20 -8.60 H | AVERAGE @ Pass Harmonic
49 802.11be HE20 | 233 | 7125.00 67.35 68.20 -0.85 V | AVERAGE | Pass | Band Edge
49  802.11be HE20 233 14230.00 49.54 88.20 -38.66 H PEAK Pass Harmonic
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Mode = Modulation | Ch. (T\;Iﬁg) (dE?(/e/Im) (dléilln;'/i/tm) M(?jré;)in Pol. 'Z?/Zk Result  Remark
50  802.11be HE20 233 | 7125.00 68.04 68.20 -0.16 H | AVERAGE @ Pass | Band Edge
50 | 802.11be HE20 @ 233 - - - - - - - Harmonic
51 | 802.11be HE40 | 195 - - - - - - - Band Edge
51 802.11be HE40 | 195 | 13850.00 57.89 68.20 -10.31 H | AVERAGE @ Pass Harmonic
52 802.11be HE40 211 - - - - - - - Band Edge
52 802.11be HE40 | 211 | 14010.00 55.72 68.20 -12.48 H | AVERAGE Pass Harmonic
53 | 802.11be HE40 | 227 7125.00 66.02 68.20 -2.18 V  AVERAGE | Pass @ Band Edge
53 | 802.11be HE40 227 | 14170.00 58.03 68.20 -10.17 V | AVERAGE | Pass | Harmonic
54 | 802.11be HE80 199 - - - - - - - Band Edge
54  802.11be HE80 199 | 13890.00 56.26 68.20 -11.94 = H  AVERAGE | Pass | Harmonic
55 802.11be HE80 215 | 7141.60 53.03 68.20 -15.17 V | AVERAGE | Pass | Band Edge
55  802.11be HE80 215 | 14050.00 52.69 68.20 -1551 H  AVERAGE | Pass | Harmonic
56 802.11be HE80 215 | 7174.73 38.67 68.20 -29.53 V | AVERAGE | Pass | Band Edge
56 | 802.11be HE8O @ 215 - - - - - - - Harmonic
57 802.11be HE160 207 | 7141.00 65.65 68.20 -2.55 V | AVERAGE | Pass | Band Edge
57 802.11be HE160 207 | 13970.00 47.22 68.20 -20.98 V | AVERAGE @ Pass Harmonic
58 802.11be HE160 207 | 7141.09 40.94 68.20 -27.26 V | AVERAGE | Pass | Band Edge
58 802.11be HE160 207 - - - - - - - Harmonic
60 | 802.11be HE40 115 - - - - - - - Band Edge
60 | 802.11be HE40 @ 115 | 13050.00 46.23 88.20 -41.97 \% PEAK Pass Harmonic
61 802.11be HE80 @ 119 - - - - - - - Band Edge
61 | 802.11be HE80 119 | 13090.00 46.32 88.20 -41.88 H PEAK Pass Harmonic
62 802.11be HE160 111 - - - - - - - Band Edge
62 802.11be HE160 111 | 13010.00 44.16 88.20 -44.04 \% PEAK Pass Harmonic
63 802.11be HE20 | 185 - - - - - - - Band Edge
63 802.11be HE20 | 185 | 13750.00 46.81 88.20 -41.39 \% PEAK Pass Harmonic
64 | 802.11be HE40 K 187 - - - - - - - Band Edge
64 | 802.11be HE40 187 | 13770.00 46.13 88.20 -42.07 H PEAK Pass Harmonic
65 | 802.11be HE80 | 183 - - - - - - - Band Edge
65 | 802.11be HE80 183 | 13730.00 46.17 88.20 -42.03 \% PEAK Pass Harmonic
66 802.11be HE160 175 - - - - - - - Band Edge
66 802.11be HE160 175 | 13650.00 46.89 88.20 -41.31 \% PEAK Pass Harmonic
67 802.11be HE320 95 - - - - - - - Band Edge
67 802.11be HE320 95 | 12850.00 45.83 88.20 -42.37 \% PEAK Pass Harmonic
68 802.11be HE320 127 - - - - - - - Band Edge
68 802.11be HE320 127 | 13170.00 46.65 88.20 -41.55 H PEAK Pass Harmonic
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Mode = Modulation | Ch. (":\;ﬁ'(l) (dlé?XIeIIm) (dléilln;'/i/tm) M(?jrg)in Pol. Z?/Zk Result | Remark
69 802.11be HE320 159 - - - - - - - Band Edge
69 802.11be HE320 159 | 13490.00 46.13 88.20 -42.07 \Y PEAK Pass | Harmonic
70 |802.11be HE320 191 | 7260.52 53.49 54.00 -0.51 V | AVERAGE | Pass Band Edge
70 802.11be HE320 191 | 13810.00 45.55 88.20 -42.65 \% PEAK Pass Harmonic
71 802.11be HE160 207 | 7140.41 41.60 68.20 -26.60 V | AVERAGE | Pass | Band Edge
71 802.11be HE160 207 - - - - - - - Harmonic
72 802.11be HE320 191 | 7260.12 39.43 54.00 -14.57 V | AVERAGE | Pass Band Edge
72 802.11be HE320 191 - - - - - - - Harmonic
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Radiated Spurious Emission Test plots
4
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE20_CH33_6115MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
o Level (dBuVim) 0 Level (dBuVim
1
1138 1134
g5 a5
WiFi GF (Peak WiFi GE(Peak
813 813 |
5 i i
g Al L Bttt L
LAGU e b Lt s L i R
48 48
Peak
325 35
163 163
5825 5683, 5041, 5999, 6057, 15 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos TRos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBlnBlr B BN Bh B B B a MedWnBin B BN B B B B o g
1 586270 61.25 86.20 -26.95 49.73 34.95 13.87 3730 0.00 270 249 PEAK 1 6115.00 116,04 ---enn =oeeen 103,68 35.34 4.4 3.2 0.0 270 249 PEAC
o Level (dBuVim) 0 Level (dBuVim
1138 1134
1
g5 a5
813 813
WIFLFAVG) WIFLSE(AVG)
5.0 5 |
88 1 89 W
Av
) 325 35
163 163
5825 5683, 5941, 5999, 6057, 15 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos TRos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBlnBlr B BN Bh B B B a MedWnBin B BN B B B B o g
1 58%.63 48.38 60.20 -19.82 36.77 35.09 13.81 37.29 0.60 270 249 AVERAGE 1 6115.00 15,38 ---enn ==e-e- 93,00 35.34 4.4 322 000 270 249 AVERAGE
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4
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE20_CH33_6115MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
o Level (dBuVim) 0 Level (dBuVim |
1138 1134
g5 -+ a5 .l
WiFi GF{Reak) WiFi 6E(Peak)
813 813 |
50 50 WM
A Lwy.h.
48 48
Peak
325 35
163 163
5825 5683, 5941, 5999, 6057, 15 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos TRos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBlnBlr B BN Bh B B B a MedWnBin B BN B B B B o g
1 5829.35 60.79 86.20 -27.41 49.13 34.86 4.9 7.9 0.0 W B PEAK 1 6115.00 125,48 =--enn =oeee- 1050 3.3 49 7.2 e 29 0 PEAK
o Level (dBuVim) 0 Level (dBuVim
1
1138 1134
g5 a5
813 813
WIFFBE{AVG) WIFLSE(AVG)
5.0 5 |
us ! u b e T
Av
) 325 35
163 163
5825 5683, 5041, 5999, 6057, 15 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos TRos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBlnBlr B BN Bh B B B a MedWnBin B BN B B B B o g
1 5893.66 43.41 68.20 -19.79 36.B1 35.09 13.80 7.9 0.0 297 B AVERAGE 1 6115.00 115,32 =-ene =eeeen 103,04 35,32 1418 3.2 a0 297 b AVERAGE
Sporton International Inc. (Kunshan) Page Number : C9 of C186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19




ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mellilﬂlj‘ﬂrn] 1 Level (dBuVim)
138 1134
915 95
M.S_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 1‘ b !
[TRERRRERL IR A i WO
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12230.00 45.61 74.80 -28.39 52.46 39.08 19.17 65.02 .00 == PEAK 1 12230.00 45.19 74.80 -28.81 52.84 39.80 19.17 e5.62 @.08 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number : C10 of C186




swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it 1 § 1 WDLW‘W
Peak s M A A e P
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12550.08 45.17 74.80 -28.83 52.85 38.20 19.74 6462 @.00 - -- PEAK 1 12550.00 4437 74.80 -29.63 5L25 38.20 19.74 6462 0.0 -- - PENK
Sporton International Inc. (Kunshan) Page Number : C11 of C186

TEL : +86-512-57900158
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak 4 1‘ y |
P s WA IR L
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.08 45.45 83.20 -42.75 50.99 39.30 19.80 6464 @.00 -~ -- PEAK 1 12830.00 45.79 88.20 -42.41 5L.33 39.30 19.80 6464 @.00 -~ - PEAC
Sporton International Inc. (Kunshan) Page Number : C12 of C186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE40_CH35_6125MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 : a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
650 1 5
or bt U b e bttt L el
kil s I e L L UL it B Rt |
48 48
Peak
325 35
163 163
825 5847. 5048, G011, 6073, 6135 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 588142 68,31 86.20 -17.69 48.74 35.83 13.83 37.29 0.0 318 141 PEXK 1 6125.00 118,01 ----ns ==--e- 105.49 35,38 1436 37.22 .00 310 141 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
813 813
[\/\ IFLSE(AVE) WIFLSE(AVG)
50 - 5
us ! u
Av
) 325 35
163 163
825 5847. 5048, G011, 6073, 6135 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 58%.%2 43.68 68.20 -19.50 37.87 35.89 13.81 37.29 2.0 319 141 AVERAGE 1 6125.00 167,49 ---enn =oeeen 94,97 3538 1436 322 0.00 310 141 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE40_CH35_6125MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 1 a5 -
i GE(Peak) WiFi 6E(Peak)
813 813 |
50 1 5
b ot
48 48
Peak
325 35
163 163
825 5847. 5048, G011, 6073, 6135 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5922.65 60.66 86.20 -27.54 49.86 35.15 13.73 37.28 0.6 297 B PEAK 1 6125.00 12196 ---=ns ==e-e- 109,76 35,31 1412 3.3 a0 297 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 33 !
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 J 5
us ! u
Av
) 325 35
163 163
825 5847. 5048, G011, 6073, 6135 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MeddnBin B BN B B B B a g
1 5980.64 43.60 68.20 -19.50 37.07 .10 13.80 37.29 0.6 297 B AVERAGE 1 6125.00 112,53 ==-ens =eeeen 100,09 35.36 1430 .22 a0 297 i AVERAGE
Sporton International Inc. (Kunshan) Page Number : C14 of C186

TEL : +86-512-57900158
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ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak R ITRp— PR ¥ b !
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12250.00 44.54 74.00 -29.46 5140 39.08 19.15 65.01 .00 == PEAK 1 12250.00 44,89 74.80 -29.11 5L75 39.80 19.15 e5.61 @.08 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number : C15 of C186




SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak s 1 y 1
B AL AP
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12570.00 44.06 74.80 -29.94 50.% 38.20 19.77 o461 @.00 - -- PEAK 1 12570.00 4415 74.80 -29.75 5L.@9 38.20 19.77 o646l @.00 -~ - PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 1 b IOV e L
P AR
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12819.00 44.02 83.20 -44.15 49.66 39.30 19.70 64.65 @.00 -~ -- PEAK 1 12819.00 44.84 83.20 -43.36 50.48 39.30 19.71 64.65 @.08 -~ - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C17 of C186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
10
Mode Band Edge
U-NII-5_5.925-6.425 802.11be HE80_CH39_6145MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813
50 1§ 5.
RTUEY, FIermry b e pe o
dlab i
48 48
Peak
325 35
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5982.40 60.32 66.20 -17.08 48.72 35.10 13.79 37.29 .60 274 282 PEAK 1 614500 115,20 ==eeme weeeen 102,60 35.40 14.42 37.21 0.0 274 282 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
A WIFLBE(AVG) WIFLSE(AVG)
50 MV 5
us ! u
Av
) 325 35
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5967.44 4376 68.20 -19.44 37.15 35.11 13.78 37.28 0.0 274 282 AVERAGE 1 6145.00 104,76 =--enn =oeeen 92,15 35.40 14.42 3721 0.0 274 282 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
10
Mode Band Edge
U-NII-5_5.925-6.425 802.11be HE80_CH39_6145MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
134 1134
i1 -+ 95 -
I Wifi 6E(Peak) WiFi 6E(Peak)
i3 i LW
50 1 A
ISP VL O e ORTE N
kL T e M
44 L
Peak
125 128
163 163
825 5647, 5969, G041, 113, 188 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5922.56 66.38 66.20 -17.80 48.78 35.15 13.73 37.18 0.0 284 B PEAK 1 6145.00 120,46 ---enn ==e-e- 107,85 35.40 14.42 37.20 o0 284 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
134 1134 1
i1 95
i3 LW
WIHLSE(AVG) WIFLSE(AVG)
650 ’/ﬁ/‘w/‘ 650
44 ! L
Av
) 125 128
163 163
825 5647, 5969, G041, 113, 188 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MeddnBin B BN B B B B a g
1 59e0.60 43.87 68.20 -19.33 37.26 .10 13.80 37.29 0.0 284 B AVERAGE 1 6145.00 110,05 ---enn -=eeen 97,44 3540 1448 32 a0 284 i AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C186
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 ——— PN b —— AN
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12299.00 45.08 74.80 -28.92 5L.93 39.00 19.13 64.% @.08 -~ -- PEAK 1 12299.00 44,03 74.80 -29.97 50.88 39.80 19.13 64.% @.00 -~ - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number 1 C20 of C186




FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
11
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE80_CH39_PC 20MHz,Loc 4 _6145MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 !
' f\mAMFﬁm’eakJ ‘ Wil
IR
813 W 813 |
50 5
it ! s it
ik b ke L i s
Peak o
325 35
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5675.9 45.02 66.20 -40.18 40.87 35.89 1136 3938 0.0 302 141 PEXK 164500 99.33 ---eme oeeeen 9127 35.37 1156 38.87 .00 02 141 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
FLE{AVE) WIFLSE(AVG)
50 5 |
48 48
Av 1 L
g 4 ki W
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5983.64 34.59 68.20 -33.61 27.35 35.11 1138 39.25 @.60 32 141 AVERAGE 1 614500 88,84 ---eme weeee- B0.78 35.37 1156 38.87 0.0 302 141 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C186
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ssamonas. FCC TEST REPORT

Report No. : FR452305C
11
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE80_CH39_PC 20MHz,Loc 4 _6145MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
ft{Peak) WiFi GE(Peak
f
813 ! 813 |
50 4 W
4 1 #
Peak
325 35
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 58849 46.67 86.20 -41.53 39.49 35.10 1136 39.28 0.0 178 360 PEAK 1 6145.00 15,81 ---enn =eeeen 97.67 35.41 1157 38.84 0.0 178 360 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 it 1
813 813
TFLSE{AVE) WIFLSE(AVG)
50 5 |
48 48
Av 1 W
g 4 ki W
163 163
825 5847, 5069, G041, 113, 6185 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MeddnBin B BN B B B B a g
1 5897.92 34.58 68.20 -33.62 27.35 35.11 1138 39.26 @.00 178 360 AVERAGE 1 Gl45.00 95.76 ---ene weeeen .62 35.41 1157 38.84 .00 178 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C22 of C186
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Lt ‘ WVLNW § WWJDWWV
Peak A A A i T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 10450.08 43.47 74.80 -30.53 50.11 38.65 19.59 64.68 @.08 -~ -- PEAK 1 10450.00 4311 74.80 -30.89 49.75 38.65 19.59 6466 @.08 -~ - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C23 of C186
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swamranas. FCC TEST REPORT Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak j R—————— fmSR———————_
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12770.08 4.9 83.20 -44.28 49.64 39.30 19.66 64.68 @.08 -~ -- PEAK 1 170.00 4.26 83.20 -44.94 45.98 39.30 19.66 64.68 @.08 -~ -- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C24 of C186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19



FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
14
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE160_CH47_6185MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 - a5 -
Wifi 6E{Peak) WiFi 6E(Peak)
813 813
65011 5
48 48
Peak
325 35
163 163
825 5013, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5848.76 6.51 86.20 -27.69 49.01 34.90 13.9 37.38 0.0 281 200 PEAK 1 185,00 113,95 =--ene weeeen 181,27 35.50 1436 3718 0.0 281 280 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
el WIFLBE(AVG) WIFLSE(AVG)
60 W rim B0
us ! u
Av
) 325 35
163 163
825 5013, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 589.92 48.74 68.20 -19.46 37.13 35.10 13.80 37.29 @.00 281 280 AVERAGE 1 6185.00 16222 ---=ns ==---- B9.54 35.50 1436 3708 0.0 281 280 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C186
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
14
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE160_CH47_6185MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 i a5 .l
N 'w”mﬂv}‘v Wi 6E(Peak) WiFi 6E(Peak)
813 ki 813
E55[JNmWM«M‘M1 5.
48 48
Peak
325 35
163 163
825 5913, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 56%.80 65.37 66.20 -20.83 53.76 35.10 13.80 37.29 .60 191 B PEAK 1 6185.00 118,04 ---ene =oeeen 105,30 35.50 4.4 3.9 a0 191 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
813 813
WW WIFLSE(AVG) WIFLSE(AVG)
50 5
1
48 48
Av
) 325 35
163 163
825 5013, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5924.88 53.86 68.20 -14.34 42.26 3.5 1373 37.28 o6 191 B AVERAGE 1 6185.00 18,13 ---enn ==---- 95,53 35.50 14.28 3708 a0 191 b AVERAGE
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Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
B1 ’.l_ [ ] ‘ m ’.l_ [ ] ‘
y i Wi Pk | WiFiBE{Pegk)|
850 [m— ] i — — ]
i wma@ i wma@
Peak 8 f : !
bbby AN S I RTIIN i

Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12370.08 4428 74.80 -29.72 50.74 39.07 19.40 6493 0.0 - - PEAK 1 12370.00 45.69 74.80 -28.31 5215 39.87 19.40 649 @.00 -~ - PEAC
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15

Mode Band Edge

U-NII-5_5.925-6.425_802.11be HE160_CH47_PC 20MHz,Loc 4_6185MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 : a5 .l
b M 7 | WiFi 6E{Peak
813 W Y 813
650 5
w1 s W
H’j 1 by o Jl;mlr A
Peak !
325 35
163 163
825 5013, 6001, 6089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 58%5.60 46.97 86.20 -4L.23 39.89 35.47 1134 3933 0.0 308 228 PEMK 1 6185.00 99.24 ---eme woeeen .76 35.50 1167 38.69 .00 300 228 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
A l WIFLSE(AVG)
50 5 |
48 48
Av 1 B ey
g 4 ki W
163 163
825 5013, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MeddnBin B BN B B B B a g
1 58%.73 34.57 68.20 -33.63 27.34 35.11 1138 39.26 @.00 308 228 AVERAGE 1 6185.00 89.53 ---ees -oeee- BLOS 35.50 1167 38.69 .00 300 228 AVERAGE
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15

Mode Band Edge

U-NII-5_5.925-6.425_802.11be HE160_CH47_PC 20MHz,Loc 4_6185MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 ¥ a5 .l
Ll WiFi 6E(Peak)
T T I
813 ! 813
650 5
4 ! L b iothd b sk ¥ “nl 8
Peak T
325 35
163 163
825 5913, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5833.60 46.23 86.20 -41.97 38.86 35.85 1132 39.08 .00 180 B PEAK 1 6185.00 167,24 =--ene woeeen 95.74 35.50 11.68 38.66 .00 180 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 w5 1
813 813
WIPLBE(AVG) WIFLSE(AVG)
50 U 5 |
48 48
Av 1 W
) 325 35
163 163
825 5013, 6001, 6089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5922.39 34.64 68.20 -33.56 27.33 .13 140 39.22 000 180 B AVERAGE 1 6185.00 96,15 ---ens =eeee- .75 35.50 1168 38.66 .00 180 b AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
488 1 § ‘ " mew
Peak i W " mmmm' “WWWMWW
Avg 18 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12699.00 4411 74.80 -29.89 50.62 39.19 19.63 64.73 .00 == PEAK 1 12690.00 43.58 74.80 -30.42 49.49 39.19 19.63 6473 @.00 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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sPoRTON LAS. Report No. : FR452305C
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE320_CH63_6265MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
WiFi GE(Peak
o WiFi GE{Peak) L
1
50 5
b
48 48
Peak
325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 TILI2 6427 7400 -9.73 4971 35.80 1495 3619 0.0 311 234 PEX 1 6265.00 188,72 =--=nn ==---- 95,15 35.65 13.98 36.06 .00 311 234 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
i, WILGEAVG
650 ARAER [W 5
(WELSE[VG)
48 48
Av
) 325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 7290.28 5145 54.00 -2.55 36.96 35.00 14.88 3619 @.00 311 234 AVERAGE 1 6265.00 98,61 ---ens -oeee- B4.B4 3570 1411 36.84 0.00 311 234 AVERAGE
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17
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE320_CH63_6265MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 a5 -
I WiFi6E{Peak
Qi
o WiFi GE{Peak) L
0 L i 1 Ll il
it B L
48 48
Peak
325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 7365.36 63.05 74.00 -10.95 45.45 35.80 1499 36.19 0.6 176 B PEAK 1 6265.00 116,13 =--enn =eeeen 102,35 35.50 4.4 3605 0.0 1% 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLSE(AVG)
50 : 5
4 WIELSE(AVG)
48 48
Av
) 325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 7269.81 51.65 54.00 -2.35 37.21 5.80 14.83 3619 0.6 176 B AVERAGE 1 6265.00 165,00 ------ -=---- 9118 3570 1415 3.3 000 176 b AVERAGE
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Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak B " L v A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12530.00 44.33 74.80 -29.67 5L.21 38.20 19.75 6463 @.08 - -- PEAK 1 12530.00 44.07 74.80 -29.93 50.95 38.20 19.75 6483 @.00 - - PEAK
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Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE160_CH47_RU106*16_6185MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 .
' b fhd 4 | WiSEPea)
B i
813 V Mw 813
50 5 W
48 ! 48
Peak
325 35
163 163
825 5013, 6001, 6089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 5988.54 43.88 06.20 -39.32 4161 35.12 1139 39.24 0.0 308 227 PEXK 1 6185.00 98.70 ---e-s -=e--- 5.20 35.50 1167 38.69 0.0 0@ 227 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
A WIFLSE(AVG)
50 : ! : 5
48 48
Av 1 L
) 325 35
163 163
825 5013, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MeddnBin B BN B B B B a g
1 5913.66 34.68 68.20 -33.60 27.32 35.12 1139 39.23 .00 309 227 AVERAGE 1 6185.00 89.42 ---ens =oeee- B0.94 35.50 11.67 38.69 .08 300 227 AVERAGE
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18
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE160_CH47_RU106*16_6185MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
i WiFi GE(Peak
f L
813 I 813
650 5
it 1 s
Peak
325 35
163 163
825 5013, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 59l0.60 43.02 68.20 -40.18 40.75 35.12 1139 39.4 0.6 1M B PEAK 1 185,00 186,47 ---enn ==e--- 95.11 35.50 1161 38.75 8.0 17 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 w5 1
813 813
WI-SEAVG) WIFLSE(AVG)
50 I 5
48 48
Av 1 M'\-n/—f-'-"*“"
) 325 35
163 163
825 5013, 6001, G089, 671, 6265 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MeddnBin B BN B B B B a g
1 592461 34.64 68.20 -33.56 27.33 HB.13 1140 9.2 0.6 1M B AVERAGE 1 6185.00 96,19 ---eee -eeee- §7.79 35.50 1168 38.66 0.0 179 i AVERAGE
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19

Mode Band Edge

U-NII-5_5.925-6.425_802.11be HE320_CH63_PC 80MHz,Loc 4_6265MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
WiFi GE(Peak
o WiFi GE{Peak) L
50 5
48 T s [ | J 48
i vy IH""_;-” l.“AIH y ‘,I WW-" ll'lll i III'N '| i
Peak
325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 733328 49.68 74.00 -24.30 3878 5.7 1272 3759 0.0 308 227 PEMK 1 626500 99.12 ---eee woeeen 90.64 35.50 11.67 38.69 .00 0@ 227 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
WIFLSE(AVG)
650 5
WIF-SE(AVG)
48 48
1
Av —
) 325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 725081 37.81 54.00 -16.19 27.88 35.70 1270 37.69 .00 308 227 AVERAGE

Mz dowu/nddv/m A3 dBW dBm A8 fB dB o deg
1 6265.00 89.34 ---emn ---e- B85 35.50 IL67 38.69 0.00 300 227 AVERAGE

Sporton International Inc. (Kunshan)
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19

Mode Band Edge

U-NII-5_5.925-6.425_802.11be HE320_CH63_PC 80MHz,Loc 4_6265MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5 .
‘ WiFi 6E(Peak)
‘ 1
o WiFi GE{Peak) L
50 5
i
488 bt AL ket il 488
L g L
Peak
325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBNE B BN B B B B a dy MedWnBin B BN B B B B o g
1 7336.68 50.43 74.00 -13.50 39.58 %57 1272 3759 0.6 1M B PEAK 1 6265.00 186,74 ---enn =eeeen 95.30 35.50 1165 38/.71 a0 1M 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 w5 |
813 813
I, WHSEAVG)
650 Uu 5
WIF-SE(AVG)
48 48
1
Av — |
) 325 35
163 163
10 6373, G646, 919, Mo T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 7250.81 38.08 54.00-15.92 27.3% H/.70 127 17.69 om0 1M B AVERAGE

Mz dowu/nddv/m A3 dBW dBm A8 fB dB o deg
1 6265.00 96,24 ---enn ---ee- B7.74 35.50 1168 38.68 0.00 179 @ AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 488 ‘ W nme
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12670.08 46.51 83.20 -41.69 5L.87 39.30 19.95 64.61 @.08 -~ -- PEAK 1 12870.00 46.02 83.20 -42.18 5138 39.30 19.95 646l @.08 -~ -- PEAC
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
88 i 3 1 -
Peak memmww T T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12950.08 45.88 88.20 -42.32 5L.17 39.25 20.00 645 @.08 -~ -- PEAK 1 12950.00 46.87 88.20 -41.33 5216 39.25 20.02 64.5 @.00 -~ - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBqu) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak V7o Py e R TPprypPTeTS O npas it
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13830.00 46.61 83.20 -41.59 52.86 39.17 19.89 6451 @.08 -~ -- PEAK 1 13630.00 44.99 88.20 -43.21 S0.44 39.17 19.89 6451 @.08 - -- PEAC
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Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 0 Level (dBuVim)
134 1134
915 015
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
88 1 [ 1 - _—
Peak | s A AN Ay ol i A
Avg 18 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 1289.08 45.67 83.20 -42.53 50.9% 39.30 20.01 c4.ce @.08 -~ -- PEAK 1 128%.00 46.01 83.20 -42.19 5130 39.30 20.01 cd.ce @.00 - -- PEAK
Sporton International Inc. (Kunshan) Page Number 1 C41 of C186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19



ssamanas. FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 31‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1 1
Peak g Yo ————— [ O
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12970.08 45.9 83.20 -42.26 5L.48 39.23 19.86 64.55 @.08 -~ -- PEAK 1 12970.00 46,11 83.20 -42.09 S5L.57 39.23 19.86 64.55 @.08 -~ - PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““Leml(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak " mmmaisnsspontin s
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12930.08 45.32 83.20 -42.88 50.59 39.27 20.03 64.57 @.00 -~ -- PEAK 1 12930.00 45.64 88.20 -42.56 50.91 39.27 20.03 64.57 0.0 -~ - PEAC

Sporton International Inc. (Kunshan)
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Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
483 1 il i
Peak WMWW M
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp s TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13670.00 46.63 88.20 -41.57 5L.87 39.13 .12 64.49 .00 == PEAK 1 13670.00 46.05 88.20 -42.15 5L29 39.13 20.12 6449 8.0 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC TEST REPORT

SPORTON LAB.

Report No. : FR452305C

Pol. Horizontal Vertical

1ML&V&I(ll&]‘ﬂm) o Lewvel (4Bu/m)

1138 134

915 915

wl 1] | . | ————— |

\ L | L] WP \ U | L] wdepag)
P — o T ] I ] F1) — — T ] I ]
| b L e | T L e

43 - } g
Peak ottt i A A e

35 !
Avg

163 163

10000 11600, 13200, 14800 16400, 18000 10000 11600, 13200, 1 16400. 18000

Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13399.00 5LGL 74.80 -20.39 3753 30.20 M.l6 G426 0.00 100 303 PEMC 1 13399.00 47.74 74.00 -26.16 52.66 30.20 .16 G426 000 3 360 PEAC
2 13399.08 43.58 54.08 -10.42 45.50 30.20 .16 6428 0.0 180 303 AVERAGE 1 13399.08 33.37 54.80 -15.63 43.19 30.20 20.16 6428 0.0 300 368 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P — = T ] I ] F1) — o T ] I ]
T T ] e T T T e
m § Frm 4 - o L
Peak e g il PR o o
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13710.00 6l.61 83.20 -26.59 66.21 38.80 20.56 63.% 0.00 101 39 PEAK 1 13710.00 5419 88.20 -34.01 5879 38.80 20.56 63.% 0.00 300 0 PEAC
2 13710.08 51.33 68.28 -16.87 55.92 38.80 20.56 63.95 0.0 181 39 AVERAGE 1 13710.08 4437 68.28 -13.83 43.98 38.88 20.56 63.97 Q.00 300 0 AVERAGE
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Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 88 1 3 i
ea bbb A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13130.00 46.65 83.20 -41.55 5L.76 39.07 20.27 64.45 @.00 - -- PEAK 1 13030.00 47.00 88.20 -41.20 5211 39.87 20.27 6445 @.00 - - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C47 of C186
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
mLeveI(d&Nﬁn] o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P — o T ] I ] F1) — o T ] I ]
| D L) e | 0T LD e
138 | il 1
Peak sl e A O S A A s A R e
35 !
Avg
163 163
10000 11600, 13200, 1 16400 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13370.00 50.33 74.00 -23.67 5528 39.20 20.14 64.29 0.00 188 306 PEAK 1 13370.00 46.80 74.00 -27.20 SL75 39.20 20.14 6429 0.00 300 360 PEAC
2 13379.08 4191 54.88 -12.89 46.86 30.20 20.14 6429 .00 188 306 AVERAGE 1 13376.08 37.60 54.00 -16.48 42.54 30.20 20.15 6420 0.0 300 368 AVERAGE
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Pol. Horizontal Vertical
1ML&W&I(II&Mm) o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
| U L] kP \ U DL vinkpa
P — o . T ] I ] F1) — o T ] I ]
| DU T L ey | Rir L1 ks
m al
Peak s AL el b A oAbt A Ao
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 1369.00 55.40 88.20 -20.80 63.04 38.81 20.54 63.99 0.00 110 39 PEAK 1 136%0.00 5210 88.20 -36.19 56.74 38.81 20.54 63.99 0.00 300 0 PEAC
2 13699.08 49.19 68.28 -19.81 53.80 38.80 20.56 63.97 .00 110 39 AVERAGE 1 13699.08 41.98 68.28 -26.22 46.60 38.82 20.53 6399 Q.00 300 0 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak mﬂwmmmwmw nwwmwmmww
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13250.08 46.38 74.80 -27.62 5L.36 39.10 20.29 64.37 @.08 -~ -- PEAK 1 13250.00 46.68 74.80 -27.32 SL.66 39.10 20.29 6437 @.00 -~ - PEAK
Sporton International Inc. (Kunshan) Page Number 1 C50 of C186
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Report No. : FR452305C

Pol. Horizontal Vertical
mL&VﬁHﬂBﬂVﬁn} 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1 1
Peak R SrS ——— "
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13410.00 46.26 88.20 -41.94 5L.17 39.19 .17 64.27 .00 == PEAK 1 13410.00 45.9 B88.20 -42.30 S.81 39.19 0.7 6427 8.0 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
§ 1
Peak MWMMWWWWMW DWMM
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13570.08 46.30 83.20 -41.99 5L.14 38.96 20.33 6413 @.08 - -- PEAK 1 13570.08 47.52 83.20 -40.68 52.3% 38.96 20.33 6413 @.08 -~ - PEAC
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 134
15 913
T — | i . |
" i WA ek \ U [ L winskpsa
P — ‘ i — ] T ] | ]
1 WRLENG) n | | u L] kg
Peak B (IR ST ——
Avg 35 i
1 kl
163
10000 11600, 13200, 1 16400, 18000
10000 11600. 13200, 14800, 1640, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos TPos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Bz dBv/mdBv/in 8 BV oBm B B B o deg
Mz duu/m dBuv/m 3 BV dBm A8 B A8 m deg 1 13330.00 46.14 74.00 -27.86 SL.13 39.20 20.08 6432 0.00 1 0 PEAK
1 13330.00 45.56 74.00 -28.44 S0.60 39.20 2008 6432 .00 -- PEAK 1 13330.08 36.58 54.00 -17.42 4L.63 39.14 20.17 6436 Q.08 lep 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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Pol. Horizontal Vertical
mLﬂeI(d&J‘lﬁn] o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ U T LT el \ U | L] wdepag)
P — o T ] I ] F1) — e N T ] I ]
| Oy L) e | Oy T L e
m al
Peak st it e R L
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13799.00 67.45 88.20 -20.75 72.62 38.80 20.50 63.67 0.00 100 4L PEAK 1 137%0.00 6116 88.20 -26.04 6673 38.80 20.50 63.87 0.00 327 33 PEAK
2 13799.08 57.33 68.28 -10.87 61.99 35.80 20.49 63.86 0.0 180 4L AVERAGE 1 13799.08 50.57 68.20 -17.63 S5.14 38.80 20.49 63.86 .00 327 331 AVERAGE
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P — I T ] I ] F1) — o T ] I ]
| O L) e | U L e
m T o m §
Peak AR ey ey Ao
35 !
Avg
163 163
10000 11600, 13200, 14800 16400, 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13%99.00 67.83 88.20 -20.37 72.00 38.89 20.57 63.63 0.00 100 367 PEAK 1 13%90.00 65,11 88.20 -23.09 €9.28 38.89 20.57 63.63 0.0 1a2 L PEAK
2 13999.08 56.89 68.28 -12.11 60.25 38.88 20.60 63.64 .00 180 387 AVERAGE 1 13999.08 54.36 68.20 -13.34 55.52 38.88 20.68 63.64 0.0 1M 11 AVERAGE
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SPORTON LAB.
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Report No. : FR452305C

48
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH229_ 7095MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
"
813 W“; 813 |
" WWMWMMWWWMMM " e
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.64 76,38 86.20 -11.99 62.68 35.00 14.84 37.02 0.0 280 252 PEAK 1 7095.00 12132 =--ens weeeee 187,70 35.83 14.80 37.61 0.0 280 252 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
813 813
, WIFLBE(AVG) WIFLSE(AVG)
50 '\\_ﬂ 5 |
it s e T
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71269 6416 68.20 -4.04 50.54 35.80 14.84 37.02 0.00 280 252 AVERAGE 1 7895.00 110,33 ---ens =oeee- 96,71 35.83 14.80 37.61 0.0 280 252 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

48
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH229_ 7095MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
T
813 813 |
50 59 I—
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 713076 82,19 88.20 -6.01 68.50 35.00 14.83 37.02 0.0 192 237 PEMK 1 7895.00 125,60 ----ns -=---- 1UL9 35.81 14.85 37.61 0.0 192 237 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
95 a5
813 813
1 WIFLBE(AVG) WIFLSE(AVG)
T 1 [
it s -
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 713044 66.84 68.20 -1.36 53.23 35.80 14.83 37.02 0.0 192 237 AVERAGE 1 7895.00 116,37 =--ene =eeeen 182,72 35.81 14.85 3781 0.08 192 237 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBlNﬁn] o Level (dBuVim)
1134 1134
915 915
wl 1] | . | ————— |
\ A U I N0 \ I R
P — — T \ \ \ F1) — | T ] \ \
| L L e | 0 L e
488 o b . ;
Peak AT g \ bbb Ay AR i
38 !
Avg
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 14190.00 69.17 82.20-19.03 73.09 30.00 20.74 G366 0.00 300 319 PEMK 1 14190.00 67.24 88.20-20.96 7L16 30.00 20.74 366 0.00 10 313 PEAC
2 14199.00 50.60 68.28 -B.6@ 63.52 30.00 20.74 63.66 .08 300 319 AVERAGE 1 14199.08 57.67 68.20 -18.53 6L.57 30.80 20.76 63.66 .00 180 313 AVERAGE
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49
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH233_7115MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813
650 5
us TS EANE S ST (v, g et
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 69.98 66.20 -18.22 56.35 35.80 14.84 37.01 0.0 308 256 PEAK 1 715,00 8L38 ---ems -eeeen 68,72 35.80 14.87 37.61 .00 00 256 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
813 813 |
I WIFLBE(AVG) WIFLSE(AVG)
650 5 |
48 48
M
Av
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.60 60.16 68.20 -B.10 46.47 35.80 14.84 37.01 @.00 309 256 AVERAGE 1 715,08 7050 ---ens weeeee 58,84 35.80 14.87 3781 0.00 300 256 AVERAGE
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49
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH233_7115MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 -+ a5 i -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
650 5
il I e 8 bt
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 79.43 86.20 -B.72 65.85 35.80 14.84 37.01 0.0 138 M4 PEN 1 705,08 90,97 =--ene weeeen 7.3 3500 1485 361 000 138 324 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
i B3 1
i WIFLBE(AVG) WIFLSE(AVG)
50 V- 5 |
48 48
M
Av
g 35 5 WW
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.60 67.35 68.20 -0.65 53.72 35.80 14.84 37.01 0.0 138 324 AVERAGE 1 715,08 8077 ==-enn weeeen 6713 35.80 14.85 3761 .00 138 324 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il i WH-ﬁEI@ i WFI-6EI@
483 g 1 I —
Peak memmwdwwwiw“ SRS SR SRR
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 14230.00 49.54 83.20 -38.66 53.37 39.06 20.78 63.67 @.08 -~ -- PEAK 1 14230.00 47.15 83.20 -40.95 SL.63 39.86 20.78 63.67 @.08 -~ -- PEAK
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50
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH233_RU52*4_ 7115MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 -+ a5 1 -
L Wifi 6E(Peak) WiFi 6E Peak)
813 w 813 |
650 5.
“ A 8 Ip—
Peak W
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71525 88.56 86.20 -7.64 78.89 35.70 12.62 37.85 0.0 118 47 PEN 1 705,00 9433 =-eeme oeeeen B3.91 35.70 12.68 37.88 .00 118 47 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5
1
813 813
(\ ;\ﬂ WIFLBE(AVG) WIFLSE(AVG)
50 ¥ 5 |
48 48
g 4 ki W
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 715.60 68.04 68.20 -0.16 57.57 35.70 12.62 37.85 @.00 118 47 AVERAGE 1 705,00 8334 --eeme oeeeen 729 3570 12.60 37.88 0.0 118 47 AVERAGE
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50
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE20_CH233_RU52*4_ 7115MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .l
L4 Wifi 6E(Peak) WiFi 6E(Peak)
813 )’( V 813 |
650 5.
““ Www&bwwwww . I
Peak WW
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7125.60 83.36 86.20 -4.B4 72.89 35.70 12.62 37.85 .00 108 239 PEAK 1 7115.00 160,54 ---enn -eeeen .12 35.70 12.68 37.88 .00 led 239 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
M WIFLBE(AVG) WIFLSE(AVG)
50 \] 5 |
48 48
Av I
g 35 5 W
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 715.60 6.01 68.20 -0.19 57.54 35.70 12.62 37.85 .00 109 239 AVERAGE 1 715,08 90,96 ---enn -=eee- B0.54 35.70 12.68 37.88 .00 106 239 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBlNﬁn] o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ I U N [ \ U | L] wdepag)
P — I T ] I ] F1) — ] ] I ]
| U L) e | U T L ey
m " from ey s § Y ik y
Peak R W SS—— T R
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13850.09 67.65 88.20 -20.55 72.62 38.80 20.63 63.00 0.00 182 4L PEAK 1 13850.00 6192 88.20 -26.28 66.29 38.80 20.63 63.60 0.00 109 310 PEAC
2 13850.08 57.89 68.28 -18.31 62.23 38.80 20.65 63.79 .00 12 4L AVERAGE 1 13850.08 52.80 68.20 -15.38 57.20 38.80 20.62 63.30 .00 180 318 AVERAGE
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P — o T ] I ] F1) — 7 T ] I ]
| DD L) e | O L e
Lt § gl Py - A i by
Peak ey e - b by
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 14610.00 65.63 88.20 -20.57 69.74 3B.91 20.60 63.62 0.00 112 361 PEAK 1 14610.00 60.99 88.20 -27.21 €5.10 3B.91 20.60 63.62 0.00 133 358 PEAK
2 14910.08 55.70 68.28 -12.43 59.90 38.99 20.54 63.62 0.0 112 301 AVERAGE 1 14910.08 51.99 68.20 -16.38 55.95 38.92 20.65 63.62 .00 133 358 AVERAGE
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53
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE40_CH227_7085MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
i
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
1
650 5.
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7139.40 67.01 86.20 -21.19 52.60 35.00 14.81 36.20 0.0 280 252 PEAK 1 7865.00 113,99 ---eee woeeen 99,59 35.85 14.76 36.21 0.0 280 252 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
650 5
1
48 48
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.80 54.59 68.20 -13.61 40.15 35.80 14.84 36.20 @.00 280 252 AVERAGE 1 7865.00 183,87 =--enn -oeeen 09,47 35.85 14.76 36.21 0.0 280 252 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C186

TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19
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FCC TEST REPORT

Report No. : FR452305C

53
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE40_CH227_7085MHz
ANT CDD 1S4T
Pol. Vertical Fundamenta
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
I Wifi 6E(Peak) WiFi 6E(Peak)
|
813 W 813 |
50 M A e bty
48 48
Peak
325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 71532 79.15 88.20 -9.05 64.71 35.80 14.84 36.20 0.0 108 238 PEAK 1 7865.00 119,86 ---enn -=--e- 105,37 35.80 14.89 36.20 .00 leg 238 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
813 813
4 WIFLBE(AVG) WIFLSE(AVG)
50 5
48 48
Av
) 325 35
163 163
1085 . 4, TH81. s, s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 715.60 66.02 68.20 -..18 SL.5G 35.00 14.84 36.20 0.00 109 235 AVERAGE 1 78685.00 110,19 ---enn =oeeen 95.86 35.83 14.80 36.20 0.00 106 233 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBlNﬁn] o Level (dBuVim)
1134 1134
915 915
wl 1] | . | ————— |
\ U | L v \ [ R A AT
P — 1 1 T \ \ \ F1) — T T ] \ \
| Lt L e | ] L e
138 i ; a
Peak Lt L ¥
38 !
Avg
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 14170.00 6650 88.20 -21.68 70.35 30.00 20.83 G366 0.00 300 316 PEAK 1 14170.00 67.97 88.20-20.13 7L.BD 30.00 20.83 G366 0.00 108 36 PEAC
2 1417.08 57.39 68.28 -18.81 61.22 30.00 20.83 63.66 .00 300 316 AVERAGE 1 1417608 53.03 68.20 -18.17 6L.83 30.80 20.85 63.65 0.0 188 36 AVERAGE
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Pol. Horizontal Vertical
mLﬂeI(dBlNﬁn] o Level (dBuVim)
1134 1134
915 915
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P — s \ \ \ F1) — o s ] \ \
| || ﬁ L e | DUy T T e
488 PRI Py §
Peak el el | ) il kg | sl
38 !
Avg
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800 16400. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13890.00 6403 88.20-23.37 9.05 30.80 .73 6375 000 1M 9PEN 1 13890.00 59.%3 88.20-20.17 6415 3080 20.73 6375 000 1w 312 PEMC
2 13399.08 56.26 68.28 -11.94 60.51 38.80 20.71 63.76 0.0 154 30 AVERAGE 1 13899.08 5101 68.20 -17.19 55.26 38.88 20.71 63.76 .00 18 312 AVERAGE
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55
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE80_CH215_7025MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
il 1 il NTRp————
]
48 48
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7240.60 63.44 86.20 -24.76 49.19 35.80 1474 36.20 0.0 286 254 PEAK 1 7625.00 116,37 =--ens =eeeen 102,20 35.84 145 36.21 0.0 286 254 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
1
48 48
Av
) 325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7138.30 5199 68.20 -16.21 37.58 35.00 14.81 36.20 @.00 286 254 AVERAGE 1 7625.00 186,70 ------ -=---- 92,45 35.88 145 36.21 0.0 286 254 AVERAGE
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55
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE80_CH215_7025MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim 1
1138 1134
45 -+ a5 -
WM Wi GE(Peak) WiFi 6E(Peak)
TR
813 813 |
i 1 il
48 48
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 713324 6457 86.20 -13.63 50.15 35.80 14.82 36.20 0.0 117 239 PEAK 1 7625.00 123,01 -=-ens =oeee- 108,76 35.88 14.5 36.21 0.0 117 239 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 a5
813 813
~ WIFLBE(AVG) WIFLSE(AVG)
50 ? 5 |
1
48 48
Av
) 325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 714160 53.03 68.20 -15.17 38.62 35.80 14.81 36.20 @.00 117 239 AVERAGE 1 7625.00 113,14 --eeme woeeen 95,99 35.84 1450 36.21 0.0 117 239 AVERAGE
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P — e ] I ] F1) — o — ] I ]
| [ Ll ek | I L e
488 § | I T premer Y
Peak e L Wamusiiglzp [WRPFIIFRE Y W v T
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 14800. 16400. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 14650.00 61.03 88.20 -27.17 64.85 38.95 20.83 63.63 0.00 126 363 PEAK 1 14850.00 58.90 B88.20 -29.30 6275 3B.95 20.83 63.63 0.00 10g 1o PEAC
2 14850.08 52.69 68.28 -15.51 S6.60 38.94 20.78 63.63 0.0 126 303 AVERAGE 1 14850.08 49.50 68.20 -18.61 53.50 38.54 20.78 63.63 .08 180 18 AVERAGE
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56

Mode Band Edge

U-NII-8_6.875-7.125_802.11be HE80_CH215_PC 20MHz,Loc 1_7025MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 -+ a5 .
Wifi 6E(Peak) WiFi 6E(Peak)
813 813 |
650 5.
i
s 8 et
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 714,59 51.86 86.20 -36.34 4135 35.70 12.64 37.83 0.0 279 255 PEMK 1 7625.00 16137 =--ens =oeeen 9128 35.60 12.48 37.99 .0 279 255 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5

B, 3
WILSEVG) WRLSEAVG)

50 A |

48 48
w I
Av
) 325 35
163 163
U
125 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 72364 3777 68.20 -30.43 27.18 35.70 1271 3774 0.0 279 255 AVERAGE 1762500 90,54 ---eee weeeen B0.35 35.61 12.52 37.94 0.0 279 255 AVERAGE
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FCC TEST REPORT

sPoRTON LAS. Report No. : FR452305C
56
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE80_CH215_PC 20MHz,Loc 1_7025MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
WiFi GE(Peak) WiFi GE(Peak
¥ ¥
813 813 |
650 5.
! W
488 ”’W‘"M'V"'*’WW 44
Peak
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 718197 58.75 86.20 -37.45 40.14 35.70 12.69 37.78 0.0 108 241 PEAK 1 7625.00 16,57 ---=ns -=---- 96,48 35.60 12.48 37.99 .00 led 241 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
w5 w5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
s 8 L’-w
Avg !
325 35
163 163
1025 Tige. ms. THAT. . s 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 717473 38.67 68.20 -19.53 28.88 35.70 12.68 37.79 .00 108 241 AVERAGE 1762500 96,19 ---eee oeeeen B6.10 35.60 12.48 37.99 .00 0@ 241 AVERAGE
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sPoRTON LAS. Report No. : FR452305C
57
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE160_CH207_6985MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 -+ a5 .l
Wifi 6E(Peak) WiFi 6E Peak)
813 813
1
B0 B0 it
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7138.60 67.46 86.20 -20.74 53.05 35.80 14.81 36.20 0.0 305 256 PEAK 1 6965.00 169.20 ------ -=---- 95,08 35.00 14.48 36.06 0.0 305 256 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5
1
48 48
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7137.40 56.12 68.20 -12.08 4178 35.00 14.82 36.20 @.80 305 256 AVERAGE 1 6985.00 98.10 ---e-s -ee-e- B3.94 3578 1450 36.04 0.00 305 256 AVERAGE
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sPoRTON LAS. Report No. : FR452305C
57
Mode Band Edge
U-NII-8_6.875-7.125_802.11be HE160_CH207_6985MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 -+ a5 -
Wifi 6E(Peak) WiFi 6E(Peak)
813 lu'wmwmw 813
i WMWW i) W
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7140.04 75.05 86.20 -13.15 60.64 35.80 14.81 36.20 0.0 194 238 PEAK 1 6985.00 114,97 -eeme weeeen 100,81 35.78 145 36.04 0.0 194 238 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
813 813
A | WIFLBE(AVG) WIFLSE(AVG)
50 \q/% 5
48 48
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 714160 65.65 68.20 -2.55 5124 35.80 14.81 36.20 @.00 194 235 AVERAGE 1 6965.00 104,92 ---env -eeeen .76 35.78 1450 36.04 0.0 194 238 AVERAGE
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
wl 1] | . | ————— |
\ L | L] WP \ U | L] wdepag)
P — o T ] I ] F1) — o T ] I ]
| | ﬂ L) e | 0T L e
m al
Peak e A e by i WWWM w
35 !
Avg
163 163
10000 11600, 13200, 14800. 16400 18000 10000 11600, 13200, 1 16400. 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol B B W B & B & o g Mol B W B & B & o g
1 13979.08 52.01 88.20 -36.19 56.16 38.87 20.64 63.66 0.00 300 360 PEAK 1 13970.00 55.74 88.20 -32.46 59.89 38.87 20.64 63.66 0.00 300 2L PEAK
2 13976.08 43.16 68.28 -15.84 47.29 38.84 .70 63.69 .00 300 368 AVERAGE 1 13976.08 47.20 68.20 -28.98 SL.35 38.84 20.70 63.69 0.0 3@ 21 AVERAGE
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58

Mode Band Edge

U-NII-8_6.875-7.125_802.11be HE160_CH207_PC 40MHz,Loc 1_6985MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
M WiFi GE(Peak) | WiFi GE(Peak
813 813 |
50 5
1
us N u Mttt
bbb AR R
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 7207.45 50.53 86.20 -37.67 39.86 35.70 1271 37.74 0.6 304 254 PEXK 1 6965.00 100,79 ---env -=---- 5.77 35.60 12.43 3861 0.00 384 254 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 i
813 813
WIFLBE(AVG) | WIFLSE(AVG)
50 5 |
48 48
1 L]
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7137.69 38.12 68.20 -30.08 27.62 35.70 12.64 37.84 .00 304 254 AVERAGE 1 6985.00 90,15 ---ees -oeee- B0.04 35.60 12.41 35.00 .00 304 254 AVERAGE
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58

Mode Band Edge

U-NII-8_6.875-7.125_802.11be HE160_CH207_PC 40MHz,Loc 1_6985MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
h WiFi GE(Peak) WiFi GE(Peak
Ty LR I
813 813 |
650 5
1 W
4 et 4
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 718072 53.00 66.20 -35.20 42.39 5.0 12.69 37.78 0.0 111 239 PEAK 1 6965.00 188,73 =--ens -=e-e- 95.69 35.60 12.45 3861 .08 111 239 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)

i Bl H |ﬂ““ﬂﬂ H H’—W H ﬂ H T
49 1 48 L_——_’_ﬁ
Avg

325 35
163 163
U
6985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 714169 40.94 68.20 -17.26 30.43 35.70 12.64 37.83 0.0 111 239 AVERAGE 1 6985.00 97.40 ---e-s -=e-e- B7.36 35.60 12.45 38.01 .00 111 239 AVERAGE
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1 1
Peak e f gt i
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13850.00 46.23 88.20 -41.97 5L.50 39.15 20.08 64.50 .00 == PEAK 1 13850.00 46.13 88.20 -41.97 5L.50 39.15 20.08 e4.58 @.08 -~ -- PEAK
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SPORTON LAB.

FCC TEST REPORT

Report No. : FR452305C

Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B3 | 813 |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 : = b ;
A T s
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp s TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13099.00 46.32 88.20 -41.88 5L.51 39.11 20.17 64.47 .00 == PEAK 1 13090.00 45.67 88.20 -42.53 5.8 39.11 20.17 o447 0.0 - - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak mmwm v T s nw'_L. ; T s
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13610.08 43.47 83.20 -4.73 49.10 39.19 19.70 6452 @.08 -~ -- PEAK 1 13610.00 4416 88.20 -44.04 49.79 39.19 19.7% 6452 @.08 -~ - PEAC
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Pol. Horizontal Vertical
mmmmm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | L] i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
it ) P gy § f 4 " "
Peak e Py o = ¥ e, . i Y
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13750.08 45.64 83.20 -42.56 50.21 38.80 20.55 63.92 @.08 -~ -- PEAK 1 13750.00 46.81 83.20 -41.39 5L.38 38.80 20.55 63.92 @.08 -~ -- PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 0 Level (dBuVim)
134 1134
915 015
81.3_ [ | B i [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
0l A ol 14 i
Peak ﬂmw N I e i PR W ) ) e
Avg 18 !
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13770.00 46.13 88.20 -42.07 50.69 38.88 20.53 63.89 .00 PEAK 1 13770.00 45.86 88.20 -42.34 S0.42 38.80 20.53 63.89 @.00 - - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBqu) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
m ol
Peak A M NGWWWWW'L““ WMMM
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13730.08 45.16 83.20 -43.04 49.75 38.80 20.55 63.%4 @.08 -~ -- PEAK 1 13730.00 46.17 83.20 -42.03 50.76 38.80 20.55 63.%4 @.08 -~ - PEAC
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Pol. Horizontal Vertical
1‘,““mel(dBle] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
1 1
Peak MWWMWMWWW "wmwmwmwwm
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13650.00 46.40 83.20 -41.80 SL.IL 38.85 20.47 o403 @.08 -~ -- PEAK 1 13650.00 46.89 88.20 -41.31 SL.60 38.85 20.47 4.3 @.08 -~ -- PEAC
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
LK 1 § 1
Peak WMMWWMJWW [remma
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12850.08 45.44 83.20 -42.76 50.88 39.30 19.89 64.63 0.0 -~ -- PEAK 1 12850.00 45.83 88.20 -42.37 5L.27 39.30 19.89 64.63 @.08 -~ - PEAC
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Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o
1 13070.00 46.65 88.20 -41.55 5L.66 39.03 20.38 64.42 .00 == PEAK

Pol. Horizontal Vertical
el B el B}
13 134
15 115
i [ | - [ |
i Wi Pk | WiFiBE{Pegk)|
85— ] ‘ 85— ] ‘
i wma@ i wma@
Peak g R v n

LA s s bt

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
BB B BN B & B & a g
1 13070.00 46.15 88.20 -42.85 SL.I6 39.83 20.38 6442 0.0 - - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
B1.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
44 1 P gl 1
Peak ISPREL R S DR g
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 134%.00 45.68 83.20 -42.52 50.48 39.11 .31 6422 @.00 - -- PEAK 1 134%.00 4613 88.20 -42.07 50.93 39.11 20.31 6422 @.08 -~ -- PEAC
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70

Mode Band Edge

U-NII-8_6.875-7.137_802.11be HE320_CH191_ 6905MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5 .
WiFi 6E(Peak)
t Tt
o WiFi GE{Peak) L
1
650 5.
b b
48 48
Peak
325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 738.20 63.58 74.00 -10.42 48.96 35.80 15.01 36.19 0.0 299 260 PEAK 1 6905.00 183,24 =--ene weeeen B9.82 35.69 1458 35.97 0.00 29 260 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLSE(AVG)
50 5
1 WIF-SE(AVG)
48 48
Av
) 325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 725836 5154 54.00 -2.46 37.14 35.80 1479 3619 0.00 299 260 AVERAGE 1 6905.00 92.80 ---e-s -=---- 78.58 35.69 1450 35.97 0.00 29 260 AVERAGE
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70

Mode Band Edge

U-NII-8_6.875-7.137_802.11be HE320_CH191_ 6905MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5 .l
WiFi 6E Peak)
o WiFi GE{Peak) L
650 5
48 48
Peak
325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7207131 6507 7400 -B.63 58.73 35.80 14.83 36.19 0.6 195 241 PEMK 1 6905.00 110,26 ----ns ==---- 96,03 35.71 1450 35.95 0.0 195 241 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLSE(AVG)
50 5
i WEHLSE(AVG)
48 48
Av
) 325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 726050 53.49 54.00 -0.51 39.08 35.00 14.80 3619 @.00 195 241 AVERAGE 1 6905.00 99.58 ---eee weeee- 85,35 3571 1450 35.95 0.0 195 241 AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
488 1 § 1
Peak MWWW“‘WWLW WWWW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 13610.00 44.40 83.20 -43.80 49.27 38.80 20.50 6419 @.00 -~ -- PEAK 1 13810.00 45.55 B83.20 -42.65 50.42 38.80 20.52 6419 @.00 - - PEAC
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71
Mode Band Edge
U-NII-7-8_6.875-7.138_802.11be HE160_CH207_RU106*16_6985MHz
ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
Mﬁ"« W GEfPeak] WA GF Pk
813 v 813
650 5.
1
s 8 Yot
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 713129 5431 86.20 -33.09 43.82 35.70 12.63 37.84 .00 308 257 PEMK 1 6985.00 99.73 =--eme weeeen B9.76 35.60 1237 38.00 .00 0@ 257 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
WIFLBE(AVG) WIFLSE(AVG)
5.0 ! 5
48 48
1 L
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7137.28 38.47 68.20 -19.73 27.97 35.70 12.64 37.84 0.0 309 257 AVERAGE 1 6985.00 89,51 ---eme weeeen 79.5 35.60 1237 38.00 0.0 300 257 AVERAGE
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sPoRTON LAS. Report No. : FR452305C
71
Mode Band Edge
U-NII-7-8_6.875-7.138_802.11be HE160_CH207_RU106*16_6985MHz
ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5
mmmw WiFi GE(Peak) WiFi GE(Peak
LI T
813 ‘ 813
650 5.
1
48 48
Peak
325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBW B BN B B B B o g
1 74184 5570 86.20 -32.50 45.19 35.70 12.64 37.83 0.0 142 241 PEMK 1 6965.00 167,76 ---=ns ==---- 9.7 35.60 1237 3800 0.00 142 241 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 ! 5
48 i 48 \\r’—»
Av
) 325 35
163 163
985 133, 1081, T, . 115 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 714041 41.60 68.20 -16.60 31.09 35.70 12.64 37.83 @.00 142 241 AVERAGE 1 698500 97.12 ---eee weeeee 715 35.60 12.37 35.00 .00 142 241 AVERAGE
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72

Mode Band Edge

U-NII-7-8_6.875-7.139_802.11be HE320_CH191_PC 80+40MHz,Loc 7_6905MHz

ANT CDD 1S4T
Pol. Horizontal Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
A WP
LA |
o WiFi GE{Peak) L
650 5.
1
e ikbmibod e
Peak
325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 733940 49.68 74.00 -24.30 38.76 5.8 1272 3758 0.6 289 257 PEMK 1 6905.00 100,32 ----ns -=---- 5.37 35.60 1234 37.99 0.0 289 257 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
45 a5 1
813 813
L WIFLSE(AVG)
50 5
WIF-SE(AVG)
48 48
1
Av
) 325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 72549 38.01 54.00 -15.99 27.28 35.70 12.72 37.69 @.00 289 257 AVERAGE 1 6905.00 89.93 ---ees -oeee- B0.00 35.60 1232 37.99 .08 289 257 AVERAGE
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72

Mode Band Edge

U-NII-7-8_6.875-7.139_802.11be HE320_CH191_PC 80+40MHz,Loc 7_6905MHz

ANT CDD 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 1
45 a5 .l
WiFi 6E Peak)
T T
o WiFi GE{Peak) L
650 5.
48 48
Peak
325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 7388.36 50.83 74.00 -13.17 39.82 .80 1273 3752 0.0 193 239 PEMK 1 6905.00 108,64 ---enn -=eme- 95.67 35.60 1237 38.00 .00 193 239 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
Ll WIHSEVG)
50 it 5
w H H w WIF-SE(AVG)
48 48
1
Avg
325 35
163 163
185 6660, 1033, . . T4g5 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 726012 39.43 54.00 -14.57 28.69 35.70 12.72 37.68 @.00 193 239 AVERAGE 1 6905.00 97.40 ---e-s -oe-e- B7.44 35.60 1235 3799 0.00 193 239 AVERAGE
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<TX Beamforming mode>

Radiated Spurious Emission Test Modes

Mode Band (BGa:S) Antenna Modulation Channel | Frequency g::: RU  Remark
Mode 73 = U-NII-5 | 5.925-6.425 TxBF 1S4T @ 802.11be HE20 33 6115 MCSO | - -
Mode 74 = U-NII-5 | 5.925-6.425 TxBF 1S4T @ 802.11be HE20 65 6275 MCSO | - -
Mode 75 = U-NII-5 | 5.925-6.425 TxBF 1S4T @ 802.11be HE20 93 6415 MCSO | - -
Mode 76 = U-NII-5 | 5.925-6.425 TxBF 1S4T = 802.11be HE40 35 6125 MCSO | - -
Mode 77 = U-NII-5 | 5.925-6.425 TxBF 1S4T = 802.11be HE40 67 6285 MCSO @ - -
Mode 78 = U-NII-5 | 5.925-6.425 TxBF 1S4T @ 802.11be HE40 91 6405 MCSO | - -
Mode 79 = U-NII-5 | 5.925-6.425 TxBF 1S4T @ 802.11be HE80 39 6145 MCSO | - -
Mode 80 = U-NII-5 | 5.925-6.425 TxBF 1S4T | 802.11be HE80 55 6225 MCSO | - -
Mode 81 = U-NII-5 | 5.925-6.425 TxBF 1S4T | 802.11be HE80 87 6385 MCSO | - -
Mode 83 = U-NII-5 | 5.925-6.425 TxBF 1S4T 802.11be HE160 47 6185 MCSO | - -
Mode 84 = U-NII-5 | 5.925-6.425 TxBF 1S4T 802.11be HE160 79 6345 MCSO | - -
Mode 86 = U-NII-5 | 5.925-6.426 TxBF 1S4T 802.11be HE320 63 6265 MCSO | - -
Mode 87 = U-NII-5 | 5.925-6.427 TxBF 1S4T @ 802.11be HE20 97 6435 MCSO | - -
Mode 88 = U-NII-5 | 5.925-6.428 TxBF 1S4T @ 802.11be HE20 105 6475 MCSO | - -
Mode 89 = U-NII-5 | 5.925-6.429 TxBF 1S4T @ 802.11be HE20 113 6515 MCSO | - -
Mode 90 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T @ 802.11be HE40 99 6445 MCSO | - -
Mode 91 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T = 802.11be HE40 107 6485 MCSO | - -
Mode 92 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T = 802.11be HE80 103 6465 MCSO | - -
Mode 93 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T @ 802.11be HE20 117 6535 MCSO | - -
Mode 94 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T @ 802.11be HE20 149 6695 MCSO | - -
Mode 95  U-NII-5 | 5.925-6.429 @ TxBF 1S4T = 802.11be HE20 181 6855 MCSO | - -
Mode 96 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T  802.11be HE40 123 6565 MCSO | - -
Mode 97 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T = 802.11be HE40 147 6685 MCSO | - -
Mode 98 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T @ 802.11be HE40 179 6845 MCSO | - -
Mode 99 = U-NII-5 | 5.925-6.429 @ TxBF 1S4T = 802.11be HE80 135 6625 MCSO | - -
Mode 100 U-NII-5 | 5.925-6.429 @ TxBF 1S4T @ 802.11be HE80 151 6705 MCSO | - -
Mode 101 U-NII-5 | 5.925-6.429 @ TxBF 1S4T @ 802.11be HE80 167 6785 MCSO @ - -
Mode 102 U-NII-5 | 5.925-6.429 @ TxBF 1S4T 802.11be HE160 143 6665 MCSO @ - -
Mode 103 U-NII-8 | 6.875-7.125 @ TxBF 1S4T @ 802.11be HE20 189 6895 MCSO | - -
Mode 104 U-NII-8 | 6.875-7.125 @ TxBF 1S4T @ 802.11be HE20 209 6995 MCSO | - -
Mode 105 U-NII-8 | 6.875-7.125 @ TxBF 1S4T @ 802.11be HE20 229 7095 MCSO | - -
Mode 106 U-NII-8 | 6.875-7.125 @ TxBF 1S4T @ 802.11be HE20 233 7115 MCSO @ - -
Mode 107 U-NII-8 | 6.875-7.125 @ TxBF 1S4T @ 802.11be HE40 195 6925 MCSO @ - -
Mode 108 U-NII-8 | 6.875-7.125 @ TxBF 1S4T @ 802.11be HE40 211 7005 MCSO @ - -
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Mode Band Band Antenna Modulation Channel | Frequency Data RU | Remark
(GHz) Rate
Mode 109 | U-NII-8 | 6.875-7.125 TxBF 1S4T @ 802.11be HE40 227 7085 MCSO | - -
Mode 110  U-NII-8 | 6.875-7.125 TxBF 1S4T @ 802.11be HE8O 199 6945 MCSO | - -
Mode 111 | U-NII-8 | 6.875-7.125 TxBF 1S4T @ 802.11be HE8O 215 7025 MCSO | - -
Mode 112 | U-NII-8 @ 6.875-7.125 TxBF 1S4T ' 802.11be HE160 207 6985 MCSO @ - -
Mode 113 | U-NII-8 @ 6.875-7.125 TxBF 1S4T @ 802.11be HE40 115 6525 MCSO @ - -
Mode 114 | U-NII-8 @ 6.875-7.125 TxBF 1S4T @ 802.11be HES80 119 6545 MCSO @ - -
Mode 115 U-NII-8 | 6.875-7.125 TxBF 1S4T 802.11be HE160 111 6505 MCSO | - -
Mode 116 U-NII-8 | 6.875-7.125 TxBF 1S4T @ 802.11be HE20 185 6875 MCSO | - -
Mode 117 = U-NII-8 | 6.875-7.125 TxBF 1S4T @ 802.11be HE40 187 6885 MCSO | - -
Mode 118 U-NII-8 | 6.875-7.125 TxBF 1S4T @ 802.11be HESO 183 6865 MCSO | - -
Mode 119  U-NII-8 | 6.875-7.125 TxBF 1S4T 802.11be HE160 175 6825 MCSO | - -
Mode 120 U-NII-8 | 6.875-7.125 TxBF 1S4T 802.11be HE320 95 6425 MCSO | - -
Mode 121 U-NII-8 | 6.875-7.125 TxBF 1S4T 802.11be HE320 127 6585 MCSO | - -
Mode 122 | U-NII-8 | 6.875-7.125 TxBF 1S4T 802.11be HE320 159 6745 MCSO | - -
Mode 123 | U-NII-8 | 6.875-7.125 TxBF 1S4T 802.11be HE320 191 6905 MCSO | - -
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SPORTON LAB.
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Summary of each worse mode

Mode = Modulation Ch. (T\;Iﬁg) (dE?(/e/Im) (dléilln;'/i/tm) M(?jré;)in Pol. 'Z?/Zk Result  Remark
73 | 802.11be HE20 | 33 @ 5829.06 49.65 68.20 -1855 | H | AVERAGE | Pass | Band Edge
73 | 802.11be HE20 33 | 12230.00 45.96 74.00 -28.04 PEAK Pass | Harmonic
74 | 802.11be HE20 65 - - - - - - - Band Edge
74 802.11be HE20 | 65 | 12550.00 45.24 74.00 -28.76 H PEAK Pass Harmonic
75 802.11be HE20 93 - - - - - - - Band Edge
75 802.11be HE20 | 93 | 12830.00 46.93 88.20 -41.27 H PEAK Pass Harmonic
76 802.11be HE40 35 | 5825.62 49.70 68.20 -18.50 H  AVERAGE | Pass | Band Edge
76 802.11be HE40 = 35 | 12250.00 46.26 74.00 -27.74 \% PEAK Pass Harmonic
77 | 802.11be HE40 67 - - - - - - - Band Edge
77 802.11be HE40 | 67 | 12570.00 45.90 74.00 -28.10 \% PEAK Pass Harmonic
78 802.11be HE40 91 - - - - - - - Band Edge
78 802.11be HE40 | 91 | 12810.00 45.23 88.20 -42.97 H PEAK Pass Harmonic
79 802.11be HE80 = 39 | 5912.48 49.61 68.20 -18.59 H  AVERAGE | Pass | Band Edge
79  802.11be HE80 39 | 12290.00 45.60 74.00 -28.40 | H PEAK Pass | Harmonic
80 | 802.11be HE80 55 - - - - - - - Band Edge
80 802.11be HE80 = 55 | 12450.00 44.86 74.00 -29.14 \% PEAK Pass Harmonic
81 | 802.11be HE80 87 - - - - - - - Band Edge
81 802.11be HE80O | 87 | 12770.00 45.40 88.20 -42.80 \% PEAK Pass Harmonic
83 802.11be HE160 47 | 5825.00 49.69 68.20 -18.51 H  AVERAGE Pass | Band Edge
83 802.11be HE160 47 | 12370.00 45.29 74.00 -28.71 \% PEAK Pass Harmonic
84 802.11be HE160 79 - - - - - - - Band Edge
84 802.11be HE160 79 | 12690.00 45.28 74.00 -28.72 \% PEAK Pass Harmonic
86 802.11be HE320 63 | 7344.88 51.74 54.00 -2.26 H  AVERAGE @ Pass | Band Edge
86 802.1lbe HE320 63 | 12530.00 45.35 74.00 -28.65  V PEAK Pass | Harmonic
87 802.11be HE20 97 - - - - - - - Band Edge
87 802.11be HE20 | 97 | 12870.00 46.07 88.20 -42.13 H PEAK Pass Harmonic
88 802.11be HE20 | 105 - - - - - - - Band Edge
88 802.11be HE20 | 105 | 12950.00 46.02 88.20 -42.18 H PEAK Pass Harmonic
89 | 802.11be HE20 113 - - - - - - - Band Edge
89 | 802.11be HE20 113 | 13030.00 46.15 88.20 -42.05 \% PEAK Pass Harmonic
90 | 802.11be HE40 99 - - - - - - - Band Edge
90 802.11be HE40 | 99 | 12890.00 45.95 88.20 -42.25 H PEAK Pass Harmonic
91 802.11be HE40 | 107 - - - - - - - Band Edge
91 802.11be HE40 | 107 | 12970.00 46.03 88.20 -42.17 H PEAK Pass Harmonic
92 | 802.11be HE80 | 103 - - - - - - - Band Edge
92 | 802.11be HE80 103 | 12930.00 44.83 88.20 -43.37 H PEAK Pass Harmonic
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Mode | Modulation Ch. (T\;Iﬁg) (dE?(/e/Im) (dléilln;'/i/tm) M(?jré;)in Pol. 'Z?/Zk Result  Remark
93 | 802.11be HE20 117 - - - - - - - Band Edge
93 | 802.11be HE20 117 | 13070.00 46.68 88.20 -41.52 H PEAK Pass | Harmonic
94 | 802.11be HE20 | 149 - - - - - - - Band Edge
94 802.11be HE20 | 149 | 13390.00 35.37 54.00 -18.63 H | AVERAGE @ Pass Harmonic
95 802.11be HE20 | 181 - - - - - - - Band Edge
95 802.11be HE20 | 181 | 13710.00 49.11 88.20 -39.09 H PEAK Pass Harmonic
96 | 802.11be HE40 | 123 - - - - - - - Band Edge
96 | 802.11be HE40 123 | 13130.00 46.54 88.20 -41.66 \Y PEAK Pass | Harmonic
97 802.11be HE40 @ 147 - - - - - - - Band Edge
97 802.11be HE40 | 147 | 13370.00 45.63 74.00 -28.37 H PEAK Pass Harmonic
98 802.11be HE40 | 179 - - - - - - - Band Edge
98 802.11be HE40 | 179 | 13690.00 45.71 88.20 -42.49 \% PEAK Pass Harmonic
99 | 802.11be HE80 @ 135 - - - - - - - Band Edge
99 802.11be HE80 @ 135 | 13250.00 44.24 74.00 -29.76 \% PEAK Pass Harmonic
100 | 802.11be HEB0O 151 - - - - - - - Band Edge
100 @ 802.11be HE80 | 151  13410.00 43.38 88.20 -44.82 \% PEAK Pass Harmonic
101  802.11be HE80 | 167 - - - - - - - Band Edge
101  802.11be HE80 | 167 13570.00 45.94 88.20 -42.26 H PEAK Pass Harmonic
102 802.11be HE160| 143 - - - - - - - Band Edge
102 802.11be HE160| 143 13330.00 45.78 74.00 -28.22 H PEAK Pass Harmonic
103 | 802.11be HE20 | 189 - - - - - - - Band Edge
103 | 802.11be HE20 | 189 13790.00 46.61 68.20 -21.59 H | AVERAGE @ Pass Harmonic
104 | 802.11be HE20 | 209 - - - - - - - Band Edge
104 | 802.11be HE20 | 209 @ 13990.00 43.24 68.20 -24.96 H | AVERAGE @ Pass Harmonic
105 | 802.11be HE20 | 229 7125.00 53.30 68.20 -14.90 V | AVERAGE | Pass | Band Edge
105 | 802.11be HE20 | 229  14190.00 49.69 68.20 -18.51 V | AVERAGE | Pass Harmonic
106 | 802.11be HE20 | 233  7125.00 65.72 68.20 -2.48 V | AVERAGE | Pass | Band Edge
106 @ 802.11be HE20 | 233 | 14230.00 46.40 88.20 -41.80 H PEAK Pass Harmonic
107 | 802.11be HE40 | 195 - - - - - - - Band Edge
107 | 802.11be HE40 195 | 13850.00 41.03 68.20 -27.17 H  AVERAGE | Pass Harmonic
108 @ 802.11be HE40 | 211 - - - - - - - Band Edge
108 | 802.11be HE40 | 211  14010.00 39.87 68.20 -28.33 H | AVERAGE @ Pass Harmonic
109 | 802.11be HE40 | 227 7125.00 66.54 68.20 -1.66 V | AVERAGE | Pass | Band Edge
109 @ 802.11be HE40 | 227 14170.00 46.88 68.20 -21.32 V | AVERAGE @ Pass Harmonic
110 | 802.11be HE80 | 199 - - - - - - - Band Edge
110 | 802.11be HE80 | 199 | 13890.00 46.58 88.20 -41.62 H PEAK Pass Harmonic
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Mode = Modulation Ch. (T\;Iﬁg) (dE?(/e/Im) (dléilln;'/i/tm) M(?jré;)in Pol. 'Z?/Zk Result  Remark
111  802.11be HE80 215 | 7125.10 61.83 68.20 -6.37 V | AVERAGE | Pass | Band Edge
111  802.11be HE80O @ 215 | 14050.00 48.12 88.20 -40.08 H PEAK Pass | Harmonic
112 802.11be HE160 207 | 7137.64 65.56 68.20 -2.64 V | AVERAGE | Pass @ Band Edge
112 802.11be HE160 207 @ 13970.00 46.41 88.20 -41.79 \% PEAK Pass Harmonic
113 | 802.11be HE40 115 - - - - - - - Band Edge
113 | 802.11be HE40 # 115 13050.00 45.36 88.20 -42.84 H PEAK Pass Harmonic
114 | 802.11be HE80 119 - - - - - - - Band Edge
114 | 802.11be HE80 119 | 13090.00 45.93 88.20 -42.27 \Y PEAK Pass | Harmonic
115 '802.11be HE160| 111 - - - - - - - Band Edge
115 802.11be HE160 111 @ 13010.00 45.43 88.20 -42.77 H PEAK Pass Harmonic
116 | 802.11be HE20 | 185 - - - - - - - Band Edge
116 | 802.11be HE20 § 185 13750.00 49.41 88.20 -38.79 \% PEAK Pass Harmonic
117 | 802.11be HE40 | 187 - - - - - - - Band Edge
117 | 802.11be HE40 | 187 | 13770.00 47.73 88.20 -40.47 H PEAK Pass Harmonic
118 | 802.11be HE80 | 183 - - - - - - - Band Edge
118 | 802.11be HE80 § 183 13730.00 45.82 88.20 -42.38 \% PEAK Pass Harmonic
119 |802.11be HE160 175 - - - - - - - Band Edge
119 802.11be HE160 175 13650.00 46.72 88.20 -41.48 \% PEAK Pass Harmonic
120 802.11be HE320 95 - - - - - - - Band Edge
120 802.11be HE320| 95 @ 12850.00 45.70 88.20 -42.50 \% PEAK Pass Harmonic
121 802.11be HE320| 127 - - - - - - - Band Edge
121 802.11be HE320| 127 13170.00 45.30 88.20 -42.90 \% PEAK Pass Harmonic
122 802.11be HE320| 159 - - - - - - - Band Edge
122 802.11be HE320| 159 13490.00 44.61 88.20 -43.59 H PEAK Pass Harmonic
123 802.11be HE320 191  7250.44 52.89 54.00 -1.11 V | AVERAGE | Pass | Band Edge
123 802.11be HE320| 191 13810.00 44.55 88.20 -43.65 H PEAK Pass Harmonic
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Radiated Spurious Emission Test plots

73
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE20_CH33_6115MHz
ANT TxBF 1S4T
Pol. Horizontal Fundamental
"  Level [dBuVim) " - Level (dBuVim)
1126 34 1
5 5
WiFi GE{Pyak) Wi GE{Peak)
B.3 8.3 | |
650 1 650 it T o
"Mﬂ\' |'|H\ ’V"U'|'H
195 Ity W
Peak
325 15
163 16.3
1000 2800, 4600, 6400, 8200, 10000
5825 5883, 54, 5009, 6057, 115
Frequency (MH) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos tren Lovel Li',”it Hared LREETF i\”t thle EFE:MPF t\ux Hpos TPUSR L
Freq Level Line Margin Level Factor Loss Factor Factor Remark Teq LEVEL LN FArEIn LevEL Factor  L0ss Factor Factor nar
—_—— Mz dn v B & dem B &8 @5 deg
MHz dBuV/m dBuv/m  dB dBw dB/m A8 dB B am deg e
1 5863.28 6151 83.20 -26.69 49.08 34.95 13.87 36.39 4.8 187 213 PEMK L anmm WA BT WG BB 00 1R
Level (dBuVim)
130 1,mLeveI(dBuwm]
138 .
1
e s
8.3 1
50 WRIENG) WIFLGE(AVG)
' 65.0 | |
ol .
448 0
Av
g o s
16.3 13
5625 5383, 5041, 5999, 6057, 6115
1000 2800, 4500, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Li{”“ ‘ Read At Cable Preamp  Auc APos Thos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBwV/m B dBW dB/m B dB A8 o deg Wiz dEwV/m Buijn 8 B dBjn B B &8 cn Tg
1 5829.86 49.65 68.20 -13.55 37.67 34.86 14.69 36.37 @.08 187 213 AVERAGE 1 G508 99,87 <-oooe cooome 86,57 35.33 14.20 36.23 0.00 107 213 AVERAGE
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73
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE20_CH33_6115MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
o Level (dBuVim) 0 Level (dBuVim
1
134 1134
i -+ 95 -
WiFi GE(Pak) WiFi 6E(Peak)
i3 LW |
850 1 A e
WI“I‘H' wh JIIL : u‘.
4#8 L
Peak
125 128
163 163
5625 5683, 5041, 5999, G051, 115 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos TRos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBlnBlr B BN Bh B B B a MedWnBin B BN B B B B o g
1 5848.20 62.45 86.20 -25.75 50.83 34.90 13.91 3639 0.00 226 B PEAK 1 6115.00 12073 ==-enn ==eee- 107,37 35,34 4.4 3%6.22 8.0 26 0 PEAK
o Level (dBuVim) 0 Level (dBuVim
134 1134 1
i 95
i3 LW
WIFLSEAVG) WIFLSE(AVG)
50 ‘/ A |
48 L
Av
) 125 128
163 163
5625 5683, 5041, 5999, G051, 115 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Awx APos TRos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBlnBlr B BN Bh B B B a MedWnBin B BN B B B B o g
1 5826.16 49.58 68.20 -18.62 36,98 34.85 14.12 3637 0.00 206 B AVERAGE 1 6115.00 11016 ----ns ==---- 96,80 35.34 4.4 3%.22 0.0 26 b AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
Peak ) mmeya— n 1
e i A A
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12230.08 45.8 74.80 -28.14 5271 39.00 19.17 65.62 @.08 -~ -- PEAK 1 12230.00 45.9 74.80 -28.04 52.81 39.80 19.17 e5.62 @.08 - - PEAK
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Pol. Horizontal Vertical
1‘,““mel(dBu‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak m.....mw%um 1' gl PN A nwmwmw
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12550.08 45.24 74.80 -28.76 5212 38.20 19.74 6462 0.8 - -- PEAK 1 12550.00 4430 74.80 -29.78 SLIB 38.20 19.74 6462 0.0 -- - PEAK
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Pol. Horizontal Vertical
1‘,ﬂ“hﬁml(dl)u‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
88 1 3 1
Peak A I TR R
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12830.00 46.93 83.20 -41.27 52.47 39.30 19.80 6464 @.00 -~ - PEAK 1 12830.00 46.27 83.20 -41.93 SL.B1 39.30 19.80 6464 @.00 -~ -- PEAC
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76
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE40_CH35_6125MHz

ANT TxBF 1S4T
Pol. Horizontal Fundamental

1‘” Level (dBuVim) 0 Level (dBuVim

1138 1134 i

45 a5

WiF| GE(Peak) WiFi GE(Peak

813 813 |

650 1 640 o A

48 48
Peak

325 35

163 163

825 5847. 5048, G011, 6073, 6135 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B a0 deg

Mz dowu/m duv/m A3 B dBm A8 dB dB o deg

1 5982.19 61.51 86.20 -26.69 48.%9 35.10 13.79 36.37 0.0 308 271 PEAK 1 6125.00 106,87 ---=nn ==---- 93.68 35.31 1412 36.24 0.00 0@ 271 PEAC
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134
1
45 a5
813 813
WIF-BE(AVG) WIFLSE(AVG)
50 5 |
48 : 48
Av
) 35 35
163 163
U
5825 5847. 5048, G011, 6073, 6135 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeddnBin B BN B B B B a g
1 5825.62 49.76 68.20 -18.50 37.09 34.85 14.12 3636 @.00 308 271 AVERAGE 1 6125.00 97.40 ---ens -oeee- B3.87 35.38 1436 36.21 0.0 300 271 AVERAGE
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76
Mode Band Edge
U-NII-5_5.925-6.425_802.11be HE40_CH35_6125MHz
ANT TxBF 1S4T
Pol. Vertical Fundamental
1‘” Level (dBuVim) 0 Level (dBuVim
1
1138 1134
45 : a5 -
Wit 6E(Peak) WiFi 6E(Peak)
813 813 |
650 5 W
48 48
Peak
35 35
163 163
825 5847. 5048, G011, 6073, 6135 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MedWnBin B BN B B B B o g
1 5825.60 61.42 86.20 -16.78 48.80 34.85 14.13 3636 0.0 273 B PEAK 1 6125.00 118,41 ---ene =eeeen 164,88 35.38 1436 36.20 0.0 2B 0 PEAK
1‘” Level (dBuVim) 0 Level (dBuVim
1138 1134 i
45 a5
813 813
WIFLBE(AVG) WIFLSE(AVG)
50 5 |
48 48
Av
) 35 35
163 163
825 5847. 5048, G011, 6073, 6135 1000 280, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a dy MedWnBin B BN B B B B o g
1 5825.00 49.66 68.20 -18.54 37.04 34.85 1413 3636 0.0 273 B AVERAGE 1 6125.00 167,19 =--ens =eeeen 93,58 35.40 4.4 6.2 eee B b AVERAGE
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Pol. Horizontal Vertical
1‘,““mel(dl)u‘ﬂm] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
1
Peak mwmwmmwmw ! ity
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12250.08 45.80 74.80 -28.28 52.52 39.08 19.15 64.67 @.00 -~ -- PEAK 1 12250.00 4626 74.80 -27.74 5298 39.80 19.15 64.67 @.00 -~ -- PEAK
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Pol. Horizontal Vertical
1‘,““Leml(dBu‘ﬂm) 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-6EI@
it 1 8 1 WLWW
Peak b aani s i
Avg 35 3!
163 163
10000 11600. 13200, 1480, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12570.08 45.54 74.80 -28.46 52.35 38.20 19.77 6476 @.00 -~ -- PEAK 1 12570.00 45.9 74.80 -28.18 5271 38.20 19.77 6476 @.00 -~ -- PEAK
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Pol. Horizontal Vertical
mL&veI(dBu‘lﬁn] 1 Level (dBuVim)
138 1134
915 95
81.3_ [ | 81‘_ [ |
i Wi Pk | WiFiBE{Pegk)|
) — — ‘ ] — — ‘
il WH-ﬁEI@ i WFI-ﬁEI@
Peak 4 . y ] i
A S A e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWmdimn B BN B & B 8 o BB B BN B & B & a g
1 12810.08 45.23 83.20 -42.97 50.93 39.30 19.71 6471 8.0 - -- PEAK 1 12810.00 44.67 83.20 -43.53 50.37 39.30 19.71 6471 @.08 - - PEAC
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